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No. 2015(G)08047

CUSTOMER: PTG DEVELOPMENT LTD.

SAMPLES FOR TESTING

Name: HDPE YGH 041T

Manufacturer: /

Appearance: Black
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TESTING RESULTS
No.2015(G)08047
No. Test Items Results Test methods
1 Modulus of elasticity in bending, MPa 960 ASTM D790-10
3 Tensile strength at yield, MPa 22.1 ASTM D638-10
3 Carbon black content, % 23 STM ]? ’y -12
4 Density, g/cm? 0.9598
5 Melt flow rate (MFR), g/10min 0.37
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